PARTS DIAGRAM

17

Manua

rator

ning Watt Portable 2-Cycle Gene

ITEM # GENMAX1500 1500 Surge Watt / 900 Run



PARTS LIST

No Part number Description Qty| [Ng Part number Description Qty
1|ST950A01-01-EPA muffler 1 21|YGT12-10 T-DC socket 1
2 {ST950A01-02 washer 1 22|88-8A protector, 8A 1
3|GB16674 M6X 18 hex head bolt,M6X18 2 23|GEN2000DF-5503-06 contol pannel shade 1
4 |GB16674 M6 X 85 hex head bolt,M6 X 85 3 24{88-8A protector, 8A 1
5|ST950A02-03-GEN1500SS  |alternator end cover 1 25/KCD4 power switch 1
6|GB16674 M8 X 160 hex head bolt,M8 X 160 1 26/GEN15005504-01 contol panel 1
7 |CT150-106P/850W-1 stator 1 27|GB5782 M6 X 18.00 grounding hex head bolt set 1
8 [CT150-106P/850W-2 rotator 1 28|GEN2000DF-SS04-02 back cover, contol panel 1
9 |ST950A02-04 rubber foot 4 29|GEN2000DF-SS03-08R right bracket 1
10{GEN15005S03-01 frame 1 30/RBT05-04- | fuel tap 1
11/GB9074.4 M4 X 20 Phillips screw set,M4 X 20 1 31|GG-9 clasp 9 2
12|KBPC3510 rectifier 1 32/KJ1000A06.00-01 fuel filter 1
13|/GB6177.1 M4 nut,M4 1 33[ST950A05-01.01 fuel gauge 1
14)1E47F-EPA0O engine 1 34{KJ1000A06.00-02 fuel tank cap 1
15/GEN2000DF-SS03-08L left bracket 1 35[GEN1500S505-01 fuel tank 1
16/GB823 M4x 15 Phillips screw M4X15 1 | [36/GB5789 M6x20 hex head bolt, M6 X 20 4
17|CAPA-12uF capacitor 1 37|/GB96 6 big washer 6 4
18{B-016 AC socket 1 38|KJ2500A05-08 fuel tank cushion 4
19/GB13806.2 ST3.9X 12 tapping Phillips screw 2 39|YG 5% 9-EPA/CARB fuel hose 1

20,GB9074.4 M4*12 Phillips screw set,M4 X 12 2 40|GB2672 M6 X 12 torx,M6 X 12 12

ITEM # GENMAX1500 1500 Surge Watt / 900 Running Watt Portable 2-Cycle Generator Manual

18



PARTS DIAGRAM

ITEM # GENMAX1500 1500 Surge Watt / 900 Running Watt Portable 2-Cycle Generator Manual

19



PARTS LIST

No. Part number Description Qty No. Part number Description Qty
1 |GB5789M6X10 |hex head bolt,M6 X 10 2 31 [1E45F06-09.01 adjusting plate 1
2 |GB5789 M6X 100 |hex head bolt,M6X 100 2 32 |[1E45F01-04 oil seal 2
3 |[1E45F05-01 cylinder head cover 1 33 |[1E45F01-02-B right crank case ]
4  |1E45F02-09 connecting nut 2 34 |1E45F02-08 gasket,inlet valve q
5 |GB900M6X101 |stud,M6X101 2 35 [1E45F02-05 air inlet valve 1
6 1E45F02-02 cylinder head 1 36 |GB16674 M6X20 |hex head bolt,M6 X 20 4
7  |1E47F02-07 gasket,cylinder head 1 37 |GB900 M6 X 60 stud,M6X 60 2
8 |1E47F02-01 cylinder 1 38 |1E45F07-02 gasket,carburetor 1
9 |1E45F02-06 gasket, cylinder 1 39 [1E45F07-01-EPA |carburetor 1
10 |1E47F03-04 pistonring 1 1 40 |1E45F07-03 gasket,air cleaner 1
11 |1E47F03-05 piston ring 2 1 41 |GEN1500SS04-01 |air cleaner 1
12 [1E47F03-03 piston 1 42 |ST950A04-02 flange plate,air cleaner 1
13 |1E45F03-07 clasp,piston pin 2 43 [GB6177.1 M6 hex head nut,M6 2
14 |1E47F03-01 crankshaft,assy 1 44 |ST950A04-05 air sponge 1
15 |F6TC spark plug 1 45 |ST950A04-03 air cleaner cover 1
16 |1E45F04-04 high voltage set 1 46 |GB818 M6X 15 Phillips screw,M6 X 15 4
17 |GB5789 M6X 16 |hex head bolt,M6X 16 1 48 |1E45F01-01-B left crank case 1
18 |GB276 6004 bearing,6004 2 50 |GB893.145 clasp,bearing 1
19 |1E45F04-02.00 ignition coil set 1 51 [1E45F06-02 slip ring I
20 [GB9074.4 M6X 16 |Phillips screw set,M6X 16 2 53 |1E45F06-01 centrifugal set 1
21 |GB823 M6X50 Phillips screw set,M6 X 50 1 54 |1E45F03-02 needle bearing 1
22 |[1E45F01-05 clamp 1 55 [1E45F03-06 piston pin 1
23 |GB16674 M6X45 |hex head bolt, M6 X 45 4 56 |1E45F06-08 connecting rod 1
24 |GB16674 M6X 10 |hex head bolt,M6X 10 6 57 |1E45F06-06 throttle return spring 1
25 |[1E45F05-02 starter 1 58 |GB9074.4 M3 X8 [Phillips screw set 2
26 |GB6177.2 M10X1.29nut,M10X 1.25 1 59 |1E45F06-03.02 governing fork I
27 |1E45F04-01 flying wheel 1 61 |1E45F06-03.01 governing shaft 1
28 |GB16674 M6X55 [hex head bolt,M6 X 55 2 62 [1E45F06-04 oil seal, governing shaft 1
29 |1E45F01-03 locating pin 2 63 |1E45F06-05 governing arm 1
30 [1E45F06-09.02 adjusting spring 1 64 |[1E45F06-07/60Hz |governing spring 1

ITEM # GENMAX1500 1500 Surge Watt / 900 Running Watt Portable 2-Cycle Generator Manual

20



